
REPOSTING TO ADD E.3. 

 

 
LAKEWOOD VILLAGE TOWN HALL 

100 HIGHRIDGE DRIVE 
LAKEWOOD VILLAGE, TEXAS 

TOWN COUNCIL MEETING 
AUGUST 31, 2023 6:30 P.M. 

 
SPECIAL SESSION – AGENDA 
Call to Order and Announce a Quorum is Present 
 
A. PLEDGE TO THE FLAG:   

 
B. VISITOR/CITIZENS FORUM:  Pursuant to Texas Government code 551.007 (adopted in 

2019):  A governmental body shall allow each member of the public who desires to address 
the body regarding an item on an agenda for an open meeting of the body to address the body 
regarding the item at the meeting before or during the body’s consideration of the item.  A 
person who addresses the Council concerning an agenda item, including a Public Hearing, 
[...]
The Installation shall be considered complete once the Installation Scope is Substantially Complete 
in accordance with Exhibit B attached hereto and made part hereof, which may occur before final 
engineer certification that the Equipment is ready for commencement of operations (“Substantial 
Completion”). Seller’s engineer (“Seller’s Engineer”) will certify Substantial Completion of the 
Installation Scope by written notice to Buyer. Buyer may engage an engineer (the “Buyer’s 
Engineer”), at its cost, to inspect the Equipment and confirm Substantial Completion, which 
confirmation shall be provided within ten (10) days following Seller’s Engineer’s certification 
being delivered to Buyer.  Notwithstanding the foregoing, Seller and Buyer expressly agree that 
neither Seller’s Engineer, Buyer or Buyer’s Engineer may point to or rely upon the fact that work 
that must be completed by others that is not part of the Installation Scope, including, without 
limitation, providing permanent electrical service and/or power to Buyer’s Facility, in order to 
avoid a determination that the Installation Scope has achieved Substantial Completion.  Following 
a determination of Substantial Completion (or deemed Substantial Completion) prior to Final 
Completion, the parties agree that the Equipment must thereafter still pass final testing and be 
functioning in a reasonably acceptable manner before final completion is certified by Seller’s 
Engineer and confirmed in writing by Buyer’s Engineer (“Final Completion”). 

For example, if Buyer has not, for any reason, provided permanent electrical service power by the 
time that the Installation Scope is completed, that failure shall not be considered in making the 
determination, since such obligation is not included in Seller’s Installation Scope, even if Seller 
has not been able to conduct start-up testing or commence operations, due to the failure of such 
other work to be done.  Buyer Engineer’s interim confirmation of Substantial Completion or Final 
Completion, as applicable, of the Installation Scope will not be unreasonably withheld or delayed.  
Failure to timely provide such confirmation in accordance with this Agreement will constitute a 
default by Buyer and Substantial Completion and/or Final Completion of the Installation Scope 
will be deemed to have occurred. [Note: Let’s discuss whether and/or how you want me to expand 

Commented [BW2]: Font size in other sections is 11. This one 
appears to be 12 point. 

Formatted: Highlight

Formatted: Highlight

Commented [BW3]: Should this be item 3? 

Formatted: Highlight

Formatted: Highlight



 

 

the procedure for Buyer’s Engineer’s failure to confirm. Also, what are you using for Exhibit B? 
Does it contain a technical description of Substantial Completion and Final Completion?] 



 

 

Exhibit D 

Equipment Design Criteria  
 
 
Current design criteria set forth in Title 30, Chapter 217 of the Texas Administrative Code (Commission 
on Environmental Quality ("TCEQ") for domestic sewage to produce an effluent of 10 mg/I BOD5, 15 mg/I 
TSS and 3 mg/I Ammonia Nitrogen at 2-hour peak flow of 4Q, and 126 gm/I E. Coli, CFU. 
 
 



 
 

 
Page 1 of 5 

EXHIBIT B 

PROPOSAL 
TO SUPPLY AND INSTALL  

TOWN OF LAKEWOOD VILLAGE  
0.2 MGD ADF CONVENTIONAL ACTIVATED SLUDGE EQUIPMENT 

 
Bid Date: August 23, 2023 (Revision One) 
Owner:  Town of Lakewood Village  
Engineer: Enprotec | Hibbs & Todd 
 

WE ARE PLEASED TO PROVIDE A PRELIMINARY QUOTE FOR THE FOLLOWING: 
 
PROPRIETARY AND CONFIDENTIAL: All data and information contained herein and provided by AUC 
Group, LLC. related to this Quotation/Proposal is considered confidential and proprietary. The data and 
information contained herein may not be reproduced, published or distributed to, or for, any third parties 
without the express written consent of AUC Group, LLC. 
 
 
Delivery, offload, assembly, and installation of one (1) 200,000 GPD ADF Wastewater Treatment Plant as 
provided by AUC Group and as outlined below. 
 
BASIS OF DESIGN: 
 

- Flow Rate = 200,000 GPD ADF; 800,000 GPD PHF 
- Influent Wastewater Quality = 350 mg/L BOD5, 350 mg/L TSS, and 70 mg/L TKN, WW 

Temperature = 16 – 20 °C 
- Effluent Limits = 10 mg/L cBOD5, 15 mg/L TSS, and 3 mg/L NH3-N 

 
 
The CAS Equipment includes: 
 

1. Preparation of submittals. 
2. Deliver, offload and set all equipment on accessible foundation(s). Foundations to be provided 

by others. 
3. (1) 32’Ø x 13’-2” tall Clarifier, with internals, access bridge, components, drive unit with torque 

monitoring device, and local control panel with starter: 
a. Clarifier panel shipped loose for installation by others.  
b. Sand and grout. 
c. (2) clarifier trough access stairs with SS removable chain. 
d. Sump shall be buried. Underground sludge piping shall be furnished and installed by 

others and stubbed-up 18” above finish grade at airlift locations. 
4. (2) 62-ft x 12-ft x 13’-2” tall Aeration Basins. Each Basin shall include: 

a. Air header with diffuser drop assemblies (HDG), including AUC SP-2 coarse bubble 
diffusers. 

b. (1) 3-inch tank drain with brass gate valve. 
5. (1) 62-ft x 12-ft x 13’-2” tall Sludge Holding Tank, sized to meet a 7-day HRT based on an average 

daily flow of 0.3 MGD. Basin shall include: 
a. Air header with diffuser drop assemblies (HDG), including AUC SP-2 coarse bubble 

diffusers. 
b. (1) 3-inch tank drain with brass gate valve. 
c. (1) 3-inch sludge draw-off with gate valve and quick-connect coupling. 



 
 

 
Page 2 of 5 

EXHIBIT B 

6. (1) 24-ft x 11-ft x 11’-2” tall Chlorine Contact Basin sized to meet a 20-minute detention time at a 
peak flow of 1.2 MGD PHF, corresponding to an average daily flow rate of 0.3 MGD ADF. Basin 
shall include:  

a. (Lot) baffle walls. 
b. (1) effluent nozzle with flange. Others to connect effluent piping to flange on the tank. 
c. Air header with drop assemblies including AUC SP-1 coarse bubble diffusers. 
d. (Lot) 3-inch tank drain with brass gate valves. 
e. AUC V-360 mixing device. 

7. (1) Headworks (HDG) box, including bar screen channel, overflow channel, flow splitter, and 
drip pan. Headworks shall be sized to handle the design flow of 0.200 MGD ADF with a 4Q 
peaking factor. Headworks shall also include: 

a. Influent nozzle with flange. Others to install/connect force main(s) to influent flange on 
box. 

b. (2) effluent nozzles. 
c. Headworks to be installed above the new Aeration Basins. 

8. Above-ground valves, piping, fittings, and appurtenances, limited to screened influent pipe to 
Aeration Basins, Clarifier influent/mixed liquor piping, Clarifier effluent piping from new 
Clarifier, airlift discharge lines, supernatant piping, and air lines from blowers to Aeration and 
Chlorine Contact Basins.  

a. Piping to and from the existing plant by others. 
b. Air piping to proposed Sludge Holding Basin by others. 
c. WAS piping to proposed Sludge Holding Basin by others. 
d. Supernatant piping from proposed Sludge Holding Basin by others. 
e. Valves on above-ground piping described herein. 
f. Air piping to be HDG. Wastewater-conveying piping to be HDG or coated, welded steel 

pipe. 
g. (Lot) miscellaneous supply lines to air lifts. 
h. Pipe supports as necessary. Pads for pipe supports shall be by others. 

9. Airlifts, including RAS, WAS, scum, and decant airlift pumps, including sludge measuring 
devices for RAS/WAS airlifts. Underground RAS/WAS piping shall be furnished and installed 
by others and stubbed-up 18” above finish grade at airlift locations. 

10. (3) Positive Displacement Blowers, (of the bi-lobe type) with a design point of 825 scfm at 5.5 psig 
and 40-HP motors. Blowers shall include standard accessories, limited to blower discharge 
header and valves (check, butterfly and relief valves), analog gauges, inlet filter/silencers, flex 
connectors, and local panel(s) for blowers, as well as: 

a. Noise enclosure(s) shall be rated for <85 dBA at 3-feet in free-field conditions. 
b. NEMA 4X temperature switch(es) with thermowell(s). 
c. Certified Slip Test Report (1 psi Slip Test per ASME PTC-9). 
d. Local panel(s) to be shipped loose for installation by others. 
e. Blower equipment slab to be provided by others. 

11. (1) chlorine analyzer system, including sample pump and free chlorine analyzer. 
a. Assumes that chlorine analyzer will be located above the proposed Chlorine Contact 

Basin.  
12. Effluent flow measuring equipment, including flow meter, chart recorder, staff gauge and 

transducer.  
13. Local control panels furnished by AUC Group shall include across-the-line motor starters, 

disconnects, local controls, and autodialer contacts for common alarm conditions. Enclosures 
shall be NEMA 4X. Electrical service is assumed to be 480V, 3-phase, 60-Hz. 

a. No PLC-based or master-controlled systems are required nor are included within this 
scope of supply. 



 
 

 
Page 3 of 5 

EXHIBIT B 

14. (3) Access stairs with handrail and treads: one at the proposed aeration basins, one at the 
proposed Chlorine Contact Basin, and one at the proposed Sludge Holding Tank. Concrete stair 
landing pads shall be provided by others. 

15. (3) Air bridges with grating, handrail, and kick plates. 
16. (Lot) interconnecting access bridges with grating, handrail, and kick plates. 
17. Coatings and corrosion protection of items furnished by AUC. 
18. All fasteners for items provided by AUC. 
19. AUC will provide O & M manuals and start-up services for equipment provided. 
20. Freight allowed to your accessible jobsite. All of the items will be offloaded by AUC. 
21. Guarantee is two years from date of acceptance, not to exceed 30 months from date of shipment.  

 
 
 
PRICE FOR THE EQUIPMENT AND SERVICES OUTLINED ABOVE: 
 

1 LS $    1,713,200.00   TOTAL COST $    1,713,200.00  
 
 
 
OPTIONAL ADDERS: 
 

1. Furnishing and installation of auger fine screen, including: 
a. Huber Model Micro Strainer ROTAMAT® Ro9 500XL/6. 
b. 8-ft Stainless steel discharge chute. 
c. Headworks box consisting of a fine screen channel, a back-up manually-cleaned coarse 

screen channel, and a flow splitter chamber.  
i. Operator to have the ability to isolate either channel via valve adjustment.  

ii. Overflow weir to direct overflow from fine screen channel to manually-cleaned 
coarse screen channel 

iii. Flow splitter box to split flow into each new Aeration Basin. 
iv. Drip pan. 

d. Dumpster and dumpster pad by others. 
e. Spare parts: 

i. (2) cleaning brushes 
ii. (1) solenoid valve re-build kit. 

iii. Boxes of endless bags totaling at least 1,400 feet. 
 

1 LS $    233,100.00   TOTAL COST $    233,100.00  
 
 

2. Furnishing and installation of a 45-ft diameter x 14’-2” tall Clarifier capable of handling an ADF 
of 0.38 MGD at a 4Q peaking factor, in lieu of the 32-ft diameter x 13’-2” clarifier, including: 

a. All clarifier internals sized for the larger flow. 
b. Larger mixed liquor piping and clarifier influent pipe to accommodate larger flow rate. 
c. Additional clarifier grout.  
d. Additional materials, labor, protective coatings.  
e. Sump shall be buried. Underground sludge piping shall be furnished and installed by 

others and stubbed-up 18” above finish grade at airlift locations. 
 

1 LS $    171,500.00   TOTAL COST $    171,500.00  
 



 
 

 
Page 4 of 5 

EXHIBIT B 

 
OWNER AGREES TO PROVIDE STABLE ALL WEATHER ACCESS TO AN ACCESSIBLE 
WASTEWATER TREATMENT PLANT FOUNDATION FOR DELIVERY OF ALL EQUIPMENT AND 
BASINS, INCLUDING ACCESS FOR THE DURATION OF THE INSTALLATION OF THE 
WASTEWATER TREATMENT PLANT EQUIPMENT.  OWNER SHALL PROVIDE A CLEAR, STABLE 
& LEVEL WORK AREA OF AT LEAST 25 FEET WIDE AROUND THE PERIPHERY OF THE WWTP 
FOUNDATION DURING THE INSTALLATION PROCESS.  THE SITE AND ACCESS SHALL BE 
CAPABLE OF SUPPORTING A CRANE WITH LIFTING CAPACITY OF 100 TONS.  ANY FILL OR 
GRADING NECESSARY TO ACCOMPLISH THIS IS THE RESPONSIBILITY OF THE OWNER.  
 

PRICING: 

1. In USD. 
2. Valid for 90 days. 
3. Subject to AUC’s standard terms and conditions of sale (provided upon request). 
4. Above price does not consider Buy American or AIS products and if it is needed, price might 

change accordingly. 
5. Approval Submittal: in electronic/digital files of all drawing and relevant technical 

information/data sheets and product cut sheets along with calculation if applicable 6-8 weeks after 
receipt of P.O and all the information necessary to prepare submittals and O & Manual included 
in submittals. 

6. Substantial Completion: 210 Days after receipt of approved submittal. 
7. Freight: Project Site in Town of Lakewood Village WWTP, TX 
8. Manufacturer’s Service days included as above. 
9. Unless noted otherwise specified all components/ items are shipped lose for field assembly if any. 

Site work and electrical work by others. 
10. Exclusions: (unless noted otherwise) 

a. All-weather access, including tree trimming, for delivery of all equipment and for the 
duration of the installation of the wastewater treatment plant. 

b. Local permits or fees. 
c. Payment or performance bonds. 
d. All tank foundations, including subgrade stabilization, fill, and sub-base for foundations.  
e. Any concrete pads. 
f. Site leveling, grading/drainage/detention, pavement and access, fencing, pipe bollards 

or any other site work not specifically identified in the scope. 
g. All electrical wiring and conduit from to panels, devices, disconnects, and motors. 
h. Emergency backup power, transformer, MCC, autodialer system, tank and area lighting, 

pressure switches in air lines, electrical service and any other electrical work not 
identified above. 

i. Dumpster.  
j. Lift Station(s). 
k. Chlorine feed system. 
l. NPW system. 
m. Sludge Dewatering System, and any associated piping and chemical feed systems. 
n. Any modifications or rehabilitation of existing wastewater treatment plant. 
o. Any piping to and from the existing wastewater treatment plant. 
p. Any piping not listed above. All underground piping, including influent force mains, 

disinfected effluent piping, final effluent piping, WAS and air piping to proposed Sludge 
Holding Tank, supernatant to onsite lift station or the aeration basins. 

q. Yard piping, including chemical feed piping, potable, and NPW piping. 
r. Abandonment or rerouting of any existing underground piping, or any other 

rehabilitation and/or modifications not explicitly referenced above. 



 
 

 
Page 5 of 5 

EXHIBIT B 

s. Cold-weather protection, including insulation, heat tracing and/or aluminum jacketing. 
t. Geotechnical report, soil borings, survey and site plan (to be furnished by Owner). 
u. Water to fill and test the plant or seed sludge. 
v. Any other item not specifically described herein or in above scope of work. 

11. Payment Terms: 
 $75,000 due upon execution of Sale/Purchase Contract for design work purposes. 
 Remaining sum shall be invoiced monthly based upon percentage of completion in relation 

to the schedule of values to be submitted by AUC Group. Payment is due 30 days from 
invoice date. 

12. Cost Escalation Clause: AUC Group, LLC has priced the job according to existing market 
conditions and costs at the time of quote. Due to wide fluctuations and increases in the price of 
stainless steel, carbon steel, PVC components we are experiencing in very short time frames, the 
sales price of the equipment might be subject to escalation in price in the event there are delays 
approving submittal, delays in delivery schedule and/or release to manufacture beyond what was 
quoted and beyond Seller’s control. In the event that there is a significant increase of material or 
freight occurring during the performance of the contract, the contract sum and/or time of 
completion shall be equitably adjusted by Change order. A change in price will be considered 
significant when the overall cost of the system increases by 10% or higher. 

13. Escalation shall be based upon the increase in the Producer Price Index, U.S Department of Labor, 